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TEST SUMMARY

The product was tested in accordance with the customer's specifications.

Test Results Summary

Test Standard Description Pass / Fail

47 CFR FCC Part 22, Part 74, Part 80, Part 90, RSS-119 and RSS-182

90.210

Radiated Transmitter Unwanted
Emission

Pass

22.359 Pass

74.462 Pass

RSS-119 Sec 4.2, 5.8 Pass

RSS-182 Pass

Notes

1. All test measurement procedures are according to ANSI/TIA-603-D: 2010.

2. High power measurements were done at 6W while low power measurements were done at 1W.

Modifications

No modifications were made.
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dated 04 Nov 2015

PRODUCT DESCRIPTION

Description : The Equipment Under Test (EUT) is a HANDHELD RADIO.

Applicant : Motorola Solutions Malaysia Sdn Bhd
Plot 2, Technoplex Industrial Park Mukim 12 Swd,
Medan Bayan Lepas, Bayan Lepas Industrial Park, 11900 Bayan Lepas,
Pulau Penang,
Malaysia

Manufacturer : Motorola Solutions Malaysia Sdn Bhd
Plot 2, Technoplex Industrial Park Mukim 12 Swd,
Medan Bayan Lepas, Bayan Lepas Industrial Park, 11900 Bayan Lepas,
Pulau Penang,
Malaysia

Factory (ies) : Motorola Solutions Malaysia Sdn Bhd
Plot 2, Technoplex Industrial Park Mukim 12 Swd,
Medan Bayan Lepas, Bayan Lepas Industrial Park, 11900 Bayan Lepas,
Pulau Penang,
Malaysia

Model Number : AAH56JDN9RA1AN

Regulatory ID : FCC: AZ489FT7066
IC: 109U-89FT7066

Serial Number : 871TRTT159

Microprocessor : Ti OMAPL138BZCEA3R

Operating / Transmitting
Frequency

: Bluetooth / Bluetooth LE
2.402GHz (lower channel) to 2.480GHz (upper channel)
79 channels (Bluetooth), 40 channels (Bluetooth LE)

WiFi
2.412GHz (lower channel) to 2.462GHz (upper channel)
11 channels

Land Mobile
136MHz  to  174MHz  /Channel Spacing 12.5kHz/25kHz

Clock / Oscillator Frequency : Reference Clock: 38.4 MHz , LO: 806 MHz - 1054 MHz

Modulation : Bluetooth
Gaussian Frequency Shift Keying (GFSK)

/4) DQPSK
8DPSK

Land Mobile
Frequency Modulation (FM)

Antenna Gain : -9.5 dBi
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

PRODUCT DESCRIPTION

(continued)

Port / Connectors : Refer to manufacturer's user manual / operating manual

Rated Input Power : 7.4Vdc 20.7Wh 2800mAh Lithium ION battery

Accessories : Refer to manufacturer's user manual / operating manual
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SUPPORTING EQUIPMENT DESCRIPTION

The EUT was tested as a stand-alone unit without any supporting equipment.
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EUT OPERATING CONDITIONS

47 CFR FCC Part 74, Part 80, Part 90, RSS-119 & RSS-182
1. Radiated Unwanted Emissions

The EUT was exercised by operating in maximum continuous transmission in the test mode.



 Motorola Solutions Malaysia Sdn Bhd Page 8 of 43
Handheld Radio [ Model : AAH56JDN9RA1AN ]

[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Test Instrumentation

Instrument Model S/No Cal Due Date Cal Interval
Agilent EMC Analyzer (9kHz-26.5GHz)  E7405A US40240195 19 Mar 2016 1 year
R&S Preamplifier (1GHz -18GHz) SCU18 102191 13 Mar 2016 1 year
EMCO Horn Antenna(1GHz-18GHz) 3115 0003-6088 20 Apr 2016 1 year
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Handheld Radio [ Model : AAH56JDN9RA1AN ]

[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]

Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Test Setup

1. The EUT and supporting equipment were set up as shown in the test setup photo. The test was
conducted in an anechoic chamber under the normal test condition.

2. The EUT was connected to an appropriate power source while all other supporting equipment were
powered separately from another power source.

3. The resolution bandwidth (RBW) and the video bandwidth (VBW) of the spectrum analyser were set
accordingly as per in the test requirement.

4. All other supporting equipment were powered separately from another filtered mains.

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Test Method

1. The EUT was set to transmit at the maximum power at the lower operating frequency with the
modulation on at normal test condition.

2. The receiving antenna (test antenna) was set at vertical polarization with the height of 1m.
3. With the spectrum analyser was set to max hold enabled (peak detector mode), the emissions

outside the operating frequency range (spurious emissions) that exceeded the allowable limits or
come to within 6dB below the limit were searched and recorded.

4. For each spurious emission found, the test antenna was raised or lowered through the specified
range of heights (1m – 4m) until a maximum signal level was detected on the test receiver.

5. The EUT was then rotated through 360º in the horizontal plane until the maximum signal was
received. The maximum received signal level was recorded as A (in dBm).

6. The EUT was replaced with the substitution antenna with the antenna input was connected to the
signal generator via a 10dB attenuator (if required).

7. The signal generator was set to the found spurious frequency. The output level of the signal
generator was adjusted until the test receiver was at least 20dB above the level when the signal
generator was switched off.

8. The test antenna was raised and lowered through the specified range of heights  (1m – 4m) until the
maximum signal level was received on the test receiver.

9. The substitution antenna was rotated until the maximum level was detected on the test receiver.
10. The output level of the signal generator was adjusted until the received signal level at the test

receiver was equal to the level recorded in step 6 (A dBm). The signal generator output level was
recorded as B (in dBm).

11. The spurious emission level, P (e.r.p / e.i.r.p) was computed as followed:
P (e.i.r.p) = B – C – D + E
P (e.r.p) = P (e.i.r.p) – 2.15
where C = cable loss between the signal generator and the substitution

D = attenuation level if attenuator is used
E = substitution antenna gain

12. The steps 2 to 11 were repeated with the receiving antenna was set to horizontal polarization.
13. Comparison was made on both measured results with vertical and horizontal polarizations. The

highest value out of vertical and horizontal polarizations was recorded.
14. The steps 2 to 13 were repeated until all the spurious emissions were measured.
15. The steps 1 to 14 were repeated with the EUT was set to operate at the upper operating frequency.
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

138.0125MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

138.0100 -57.8 -20.0
604.1160 -71.5 -20.0
670.6000 -70.9 -20.0
829.1740 -70.1 -20.0
850.4540 -69.1 -20.0
956.9720 -69.0 -20.0

138.0125MHz (Digital) 25MHz – 1GHz

*Note 1: 138.0125MHz is not applicable to FCC review.
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

138.0125MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1171.1490 -62.1 -20.0
1208.1410 -61.6 -20.0
1250.5580 -60.8 -20.0
1339.3380 -61.7 -20.0
1370.9050 -59.3 -20.0
2496.4430 -59.3 -20.0

138.0125MHz (Digital) 1GHz – 10GHz

*Note 1: 138.0125MHz is not applicable to FCC review.
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

138.0125MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

138.0100 -57.5 -13.0
605.3180 -70.8 -13.0
618.1820 -70.8 -13.0
793.7090 -69.7 -13.0
848.7710 -68.9 -13.0
851.2960 -69.8 -13.0

138.0125MHz (Analog) 25MHz – 1GHz

*Note 1: 138.0125MHz is not applicable to FCC review.
*Note 2: 25kHz is not applicable to FCC Part 90.
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

138.0125MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1149.9400 -60.8 -13.0
1199.7560 -62.3 -13.0
1205.1810 -58.1 -13.0
1222.4440 -60.3 -13.0
1239.7070 -58.2 -13.0
1252.0380 -57.6 -13.0

138.0125MHz (Analog) 1GHz – 10GHz

*Note 1: 138.0125MHz is not applicable to FCC review.
*Note 2: 25kHz is not applicable to FCC Part 90.
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Test Report No. 7191124731-EEC15/01
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

158.5680 -46.3 -20.0
639.1010 -71.1 -20.0
641.9870 -71.5 -20.0
726.6240 -70.7 -20.0
797.1950 -70.4 -20.0
894.4560 -69.3 -20.0

158.55MHz (Digital) 25GHz – 1GHz
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1195.3170 -59.0 -20.0
1215.0460 -58.6 -20.0
1280.1510 -59.3 -20.0
1359.0670 -60.4 -20.0
1462.1510 -61.9 -20.0
1479.4140 -61.1 -20.0

158.55MHz (Digital) 1GHz – 10GHz
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

158.5680 -45.3 -13.0
595.0990 -70.8 -13.0
665.5500 -70.8 -13.0
824.7260 -69.3 -13.0
854.5420 -69.3 -13.0
969.3550 -68.8 -13.0

158.55MHz (Analog) 25MHz – 1GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1320.5960 -60.7 -13.0
1332.4330 -60.8 -13.0
1352.1620 -60.1 -13.0
1368.4390 -57.8 -13.0
1379.2900 -60.3 -13.0
1388.1680 -59.0 -13.0

158.55MHz (Analog) 1GHz – 10GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Low

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

158.5680 -50.8 -20.0
602.9140 -71.2 -20.0
630.6860 -70.8 -20.0
777.2380 -70.0 -20.0
850.4540 -68.8 -20.0
865.1210 -69.4 -20.0

158.55MHz (Digital) 25MHz – 1GHz
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Low

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1082.3690 -61.1 -20.0
1192.3580 -60.4 -20.0
1210.6070 -58.3 -20.0
1236.2540 -61.3 -20.0
1265.3550 -60.4 -20.0
1381.2620 -60.6 -20.0

158.55MHz (Digital) 1GHz – 10GHz
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Low

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

158.5680 -50.8 -13.0
639.4620 -71.1 -13.0
801.8840 -68.5 -13.0
821.6000 -69.9 -13.0
885.0780 -68.9 -13.0
993.0390 -69.0 -13.0

158.55MHz (Analog) 25MHz – 1GHz

*Note 2: 25kHz is not applicable to FCC Part 90.

25 1000250 500 750
-100

0

-90
-85
-80
-75
-70
-65
-60
-55
-50
-45
-40
-35
-30
-25
-20
-15
-10

Frequency

Le
ve

l

[MHz]

[dB(µV/m)]dBm

25 1000250 500 750
-100

0

-90
-85
-80
-75
-70
-65
-60
-55
-50
-45
-40
-35
-30
-25
-20
-15
-10

Frequency

Le
ve

l

[MHz]

[dB(µV/m)]



 Motorola Solutions Malaysia Sdn Bhd Page 21 of 43
Handheld Radio [ Model : AAH56JDN9RA1AN ]

[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]

Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Low

Power
Tested By Lim Kay Tak

158.55MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1129.2250 -62.9 -13.0
1204.6880 -59.0 -13.0
1358.5740 -58.7 -13.0
1447.8480 -62.6 -13.0
2060.9250 -62.7 -13.0
3460.2030 -57.0 -13.0

158.55MHz (Analog) 1GHz – 10GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

161.6940 -44.9 -20.0
161.6940 -44.9 -20.0
651.2440 -71.3 -20.0
831.2180 -69.7 -20.0
870.8920 -69.6 -20.0
979.4540 -68.6 -20.0

161.7MHz (Digital) 25MHz – 1GHz
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1232.3090 -61.4 -20.0
1243.6530 -60.8 -20.0
1299.8800 -62.3 -20.0
1367.9450 -61.7 -20.0
1378.3030 -61.5 -20.0
1485.8260 -62.4 -20.0

161.7MHz (Digital) 1GHz – 10GHz
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

161.6940 -45.8 -13.0
605.0780 -70.3 -13.0
647.8780 -70.3 -13.0
846.7270 -69.6 -13.0
847.9290 -70.0 -13.0
979.8140 -67.7 -13.0

161.7MHz (Analog) 25MHz – 1GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1275.2190 -59.2 -13.0
1359.5610 -58.5 -13.0
1372.8780 -58.2 -13.0
1378.3030 -56.3 -13.0
1386.6880 -59.0 -13.0
2803.7210 -57.9 -13.0

161.7MHz (Analog) 1GHz – 10GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Low

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

161.6940 -45.7 -20.0
513.4680 -73.8 -20.0
626.3580 -71.2 -20.0
634.7730 -70.4 -20.0
825.5680 -69.2 -20.0
934.0090 -69.6 -20.0

161.7MHz (Digital) 25MHz – 1GHz
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[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]

Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Low

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1076.9430 -57.3 -20.0
1231.8150 -61.9 -20.0
1333.4200 -61.4 -20.0
1355.1220 -58.0 -20.0
1368.9320 -58.8 -20.0
1381.2620 -59.0 -20.0

161.7MHz (Digital) 1GHz – 10GHz
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[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]

Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Low

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

161.6940 -46.1 -13.0
642.2270 -71.2 -13.0
646.4350 -70.9 -13.0
821.4800 -70.1 -13.0
884.3570 -69.1 -13.0
894.0950 -69.6 -13.0

161.7MHz (Analog) 25MHz – 1GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]

Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Low

Power
Tested By Lim Kay Tak

161.7MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1062.1460 -58.2 -13.0
1221.9510 -51.2 -13.0
1253.0240 -56.7 -13.0
1369.4250 -59.1 -13.0
1378.3030 -54.1 -13.0
1475.4680 -58.1 -13.0

161.7MHz (Analog) 1GHz – 10GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]

Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

173.3875MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

173.3560 -46.8 -20.0
580.1920 -71.7 -20.0
626.9590 -71.1 -20.0
655.6920 -71.5 -20.0
871.6130 -69.3 -20.0
952.2830 -68.5 -20.0

173.3875MHz (Digital) 25MHz – 1GHz
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Digital 12.5kHz Max

Power
Tested By Lim Kay Tak

173.3875MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1081.3820 -60.3 -20.0
1203.2080 -57.9 -20.0
1331.9400 -59.9 -20.0
1367.4520 -58.0 -20.0
1395.0730 -59.5 -20.0
1477.4410 -60.6 -20.0

173.3875MHz (Digital) 1GHz – 10GHz
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

173.3875MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

173.3560 -46.8 -13.0
606.2800 -70.3 -13.0
612.5320 -71.0 -13.0
775.6750 -70.1 -13.0
873.2960 -69.0 -13.0
945.4310 -69.1 -13.0

173.3875MHz (Analog) 25MHz – 1GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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Test Report No. 7191124731-EEC15/01
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RADIATED TRANSMITTER UNWANTED EMISSION TEST

47 CFR FCC Part 90.210 Radiated Transmitter Unwanted Emission Results

Operating Mode Transmit Temperature 24oC
Test Input Power 7.4Vdc Relative Humidity 60%
Test Distance 3m Atmospheric Pressure 1030mbar
Modulation Analog 25kHz Max

Power
Tested By Lim Kay Tak

173.3875MHz
Frequency

(MHz)
Amplitude

(dBm)
Limit
(dBm)

1141.5550 -58.9 -13.0
1273.7400 -59.1 -13.0
1357.5880 -58.7 -13.0
1377.3170 -57.9 -13.0
1470.0430 -59.2 -13.0
6489.5370 -52.1 -13.0

173.3875MHz (Analog) 1GHz – 10GHz

*Note 2: 25kHz is not applicable to FCC Part 90.
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

RADIATED TRANSMITTER UNWANTED EMISSION TEST

Notes

1. All possible modes of operation were investigated.  Only the worst case emissions measured were
reported. All other emissions were relatively insignificant.

2. The transmitting antenna was found to be in the worst case condition when it was orientated in a
vertical position.

3. A "positive" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency. Conversely, a “negative” margin indicates a FAIL.

4. EMI receiver Resolution Bandwidth (RBW) and Video Bandwidth (VBW) settings:
>1GHz
RBW: 1MHz                VBW: 1MHz

5. Radiated Transmitter Unwanted Emissions Test Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of 95%, with a coverage factor of 2 is 4.0dB.
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Please note that this Report is issued under the following terms :

1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration.  The results are not used to
indicate or imply that they are applicable to other similar items.  In addition, such results must not be used to indicate or imply that TÜV SÜD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results
furnished by TÜV SÜD PSB in any advertisements or sales promotion.

5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

July 2011



 Motorola Solutions Malaysia Sdn Bhd Page 36 of 43
Handheld Radio [ Model : AAH56JDN9RA1AN ]

[ FCC ID : AZ489FT7066 &  IC : 109U-89FT7066 ]

Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

ANNEX A TEST SETUP / EUT PHOTOGRAPHS / DIAGRAMS

ANNEX A

TEST SETUP / EUT PHOTOGRAPHS / DIAGRAMS
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Test Report No. 7191124731-EEC15/01
dated 04 Nov 2015

ANNEX A TEST SETUP / EUT PHOTOGRAPHS / DIAGRAMS

TEST SETUP

Transmitter Spurious Emissions (Radiated) Test Setup (Front View)

Transmitter Spurious Emissions (Radiated) Test Setup (Rear View)

7191124731

7191124731
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ANNEX A TEST SETUP / EUT PHOTOGRAPHS / DIAGRAMS

EUT PHOTOGRAPHS

Front View

Rear View

7191124731

7191124731
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                             ANNEX B USER MANUALTECHNICAL DESCRIPTION BLOCK & CIRCUIT DIAGRAMS

ANNEX B

USER MANUAL
TECHNICAL DESCRIPTION

BLOCK & CIRCUIT DIAGRAMS
(Please refer to manufacturer for details)
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ANNEX C FCC, IC LABELS & POSITIONS

ANNEX C

FCC, IC LABELS & POSITIONS
(Please refer to manufacturer for details)
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ANNEX D TEST SITE DESCRIPTION

ANNEX D

TEST SITE DESCRIPTION
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ANNEX D TEST SITE DESCRIPTION

Radiated Emission Test Site Description

The Radiated Emission test facility consists of a RF-shielded enclosure (Model: 04” x 07”) manufactured by
Lindgren whose dimensions are shown below. The exterior of the chamber is made of rigid steel panels while
the interior is covered with RF absorbing panels on the 4 walls and ceiling. The steel-clad ground place is
covered with vinyl flooring.

The Turntable  is mounted flushed with the chamber floor and is driven by a pneumatic motor, which is capable
of supporting 4,000 kg.

The Boresight Antenna mast is driven by a pneumatic motor with heights variation from 1m- 4m for both vertical
and horizontal polarity and with tilt capability.

Both turntable and antenna mast in the chamber are controlled by the System Controller stationed outside the
chamber.

The physical layout of the chamber is show below:
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ANNEX D TEST SITE DESCRIPTION

Conducted Emission Test Site Description

The Conducted Emission facility consists of an RF-shielded enclosure measuring  4.3m x 3.7m x 2.45m
manufactured by Universal Shielding Corporation. The Conducted Emission data were taken using two LISN.

The physical layout of the test site is show below:

1.5m x 1.0m Non-conductive Table.
LISNLISN

4.3m

3.7m


